5313 410A #HU =747 COVER EQUIPMENT

(~NO. 9200323)

~NO0.9200300

S01+
R HaES i REZE {E %k U | A5 % i &
NO. PART NO. PART NAME Q'ty | DESCRIPTION | FROM ~ UP TO SERIAL NO. | REMARKS
S01 | 5313 410A 000 [AYnan—tyb COVER set 1

1| 5313 4101 001 |hYnhn'— COVER 1 NO.9200301~
1| 5313 4101 000 [hYnhn'— COVER 1 ~N0.9200300 13E1
2 | 53134115000 [Hn— COVER 1

3 | 3407 3211 000 |&A7Yv4" SPRING 1 |#6

5 | 05200125 020 7Yty PIN SPLIT 2 |2.5%x20

6 | 53134121 000 |hn'— COVER 1

7 | 53134125000 |V PIN 1

8 | 07310101 216 |51F LINER 2

9 | 05200132025 [ty PIN SPLIT 2 |3.2x25

10 | 5310 4131 000 [ty PIN 1

11 | 5310 4132 000 [A7)vY SPRING 1

12 | 0350 0141 022 |PW WASHER 3 |[10x22x1.6

13 | 0742 0100 800 |EUVY RING 1 |8

14 | 5313 4131 000 |hn'— COVER 1 ~N0.9200300
15 | K110 0108 016 |FiJLb BOLT 6 |[M8x16(4T) [~N0.9200300
16 | 5313 4133 000 |Th44 RUBBER 1

17 | 5313 4134 500 7'y BRACKET 1

18 | A252 0180 020 |[F5AILY SCREW 2 |M8x20

19 | A360 0100 802 |SW WASHER 2 |8

20 | A341 0130 802 |79049h NUT 2 |M8

21 | 5313 4135 000 |ty PIN 1

22 | 5313 4136 000 |7'54yk BRACKET 1 ~N0.9200300
23 | 5313 4137 000 |T'h1% RUBBER 1

24 | 5313 4138 000 |7'54yk BRACKET 1

25 | F301 0108 000 |F+vyb NUT 6 |M8 NO.9200301~
25 | F301 0108 000 |F+vyb NUT 8 |M8 ~N0.9200300
26 | 5313 4141 000 |T'h4% RUBBER 1

27 | 5313 4142 000 |7°L—F PLATE 1

%S0T AYNHDN—EYMNIBERICTHAILTESRELL-LET
HE 1) NO.1 OFhiiE, HEEHZ NO.14 « NO.22 ORRE A& AT TARIZ 72 > TN D T O N H D £,

CM220

18/06/22




